Yaesu FT-847 “MEM/VFO CH” Rotary Encoder Repair — February 15, 2024

RADO7000A (Lot. 3~)

$4000045 TOP CASE
CASE LEG (4pcs) RAO006300
REF Descripton | YAESUPIN | Qty. | SP NET
“@ | PANHEAD SCREW M26x6 U00206001 | 4
@ | PAN HEAD SCREW M3x8 U00308001 | 14
@ | PAN HEAD SCREW M3x30 100330001 4 N
@ | PANHEADSC
@ PAN HEAD SCREW M4x6B U00406007 2 T
~® | SEMS SCREW ASM3x6 103306001 8
——5—— BINDING HEAD SCREW M2x4B U20104007 1 ; ® kiaiss
’@_‘— BINDING HEAD SCREW M3x6 U20306001 3 HANDLE HOLDER (2pcs)
® TAPTITE SCREW M3x6 24306001 63
@ TAPTITE SCREW M3x8 U24308001 9
@ | OVAL HEAD SCREW M4x68 U31406007 2
a OVAL HEAD SCREW M4x10B U31410007 4
@ OVAL HEAD SCREW M4x168 U31416007 2
a TAPTITE SCREW M3x6 U34306001 s
a TAPTITE SCREW M3x6 44306001 8 —
[0 TOOTHED LOCK WASHER OW4NI U72004002 1 CONNECTOR
a® HEX HEAD BOLT HSM4x16NI U9900076 1 d v M2 17
BINDING HEAD SCREW M3x18 120318001 yﬁggooosooza (Lot. 8~)
@ BINDING HEAD SCREW M3x20NI (Lot. 8~) | U20320002 4 /
. . . N @
1-Remove the following screws in this order P
A A~
(see above table): #11, #12, #13, #7 R 0
Dk
2-Remove Main Knob set screw: Metric #1.5 N2
\ 2 ‘Z’
3-Remove screw #6 Vi Uit A ssoooann
H H AN
3-Some controls are fixed with a HEX nut & N
Washer to be removed after the face plate is CONNECch;? (3pes)
Y
removed. PA Unit A -

4-All other knobs simply pull off their shafts |6

RA0065800
RAO063000 | RUBBER HOLDER (SP)

RAOOS300A (Lot. 4~) AF”
RUBBER KNOB (MODE) )
RA0065100 Display Unit > "
KNOB (POW) Mic Unit psPunit Qe " EWDOGGAKER
RAQO065200 Phone-Jack Unit
KNOB (MOX) —_—
RA0083300
RAOO6330A (Lot. 4~) RAD059700

RAD05970A (Lot. 5~)
RA0059708 (Lot. 17~)
CHASSIS

RUBBER KNOB (TU)

RACO6180A
RA0061808 (Lot. 6~)
PANEL ASS'Y

PLL Unit

AF-CNTL Unit
RA0070100
RA007010A (Lot. 3~)
BOTTOM CASE

RAOD6320A (Lot 4~)
RUBBER KNOB (ME)

RA0063100
RAQ0S310A (Lot 4~)
RUBBER KNOB (KEY)

RA0072400
COIL SPRING

RAD0E5500

ENCODER KNOB (2pcs)  RA0063400
RAOOG340A (Lot 4~)
RUBBER KNOB (CL)

0066500
RAO06650A (Lot. 5~) RAQ065600
RUBBER RING VOLUME KNOB

RADODB5400
RA0070300 KNOB (OUT) (4pcs)

SHEET (SAT) RA0065300
RAQ065900 RAgOBsslig’?t} o )4‘)

KNOB ( pcs
KNOB (SHUTTLE) 2’?)\‘;&?30

S4000027

RA
0084800 CASE LEG (2pcs)

KNOB MAIN ASS'Y

R3100700




CLAR
SUB-TUNE

SATELLITE

YAESU au mope TRansceiver FT-847

TUNER
MIC-9-RFPWR ATT RFAMP TR
- S.SRCH  jmeny
U SRR o & :
- ’ MEM/VFO CH
- I GEEE NAR cw i

 PROC/KEVER MONI — ¥ - : i (. s
5 : RPT REV TONE ENT lowﬁ_g?mw DIG. FIL

> SHE “Y X X i i
saL-3 ‘
’ N — SCAN PRI PMS T.CALL / “\ b.NOTCH
a 5 6 . 5

LOCK ¥ BAND & v MHz &

() PHONES

First pull off all the knobs (except for the Main Knob). The main Knob can be removed with metric Allen
Key #1.5, then remove screw #6 which hold the face plate to the metal frame of the front panel.

Removing screws #11, #12 and #13 allows you to remove the top and bottom covers and rotate the
front panel assembly as shown below. Now pry off the wiring connectors that attach the panel to the
radio body. You will be able to get most of the connectors disconnected but not all. However you will
be able to pivot the panel.

It’s recommended that you take a picture of the
back of the front panel in order to serve as a
reference of which connector goes to which
receptacle.

/




One knob was found to be glued on (in my rig) so to
remove it required the area around the knob to be
masked off with aluminum tape and the knob was
heated (GENTLY and CAUTIOUSLY) with a solder re-
work heat gun. Then immediately wrapped with
double sided sticky tape and yanked on (big time)
and it came off...!

*This method was recommended by VEGOB....




Unsolder the Rotary Encoder and then
pull (GENTLY) the front panel circuit
board back from it's metal frame. (JUST
ENOUGH TO REL’LACE THE ENCODER)

S m_ o o f\

AFTER replacing the Encoder then re-install all controls HEX
nuts thus ensuring the circuit board is seated properly in the
metal frame AND THEN solder the Rotary Encoders tabs!....(4

..'
ah./

.. -
» --
. a®a®a
> e
- (- ---'
----
— — -'
L y
- .
Y
---- ~
-y
- ™
- . ¥
-
L y
-- -
- . ’
-
- 1
i -._- =~
- - Old defective Rotary Encoder removed.
~
r
...

u
[
£
;
:
r
'
!
;
J



11171
11
111

RN
NN
.l'l'l'l'lll'l'l'lll'l'lll ll 111
1 l'l'lllllll‘l'll
§ l'l,lll"' ','.'l'l'l‘l' 11
g a8l
L'_'-'.'-'-'l‘l'lllllf’.'.'.

[
!lllll'
]
[ R
B s
|

(RN N
B

FERDE
ERERED

|8 s s8Rl
g 0E

| & 8§

[N N

LS

NEW Rotary Encoder installed

Re-Assembly is simply the reverse of Dis-Assembly
/

4

cLAR
SUB-TUNE

SATELLITE —————

YAESU au moos TRansceiven FT-847

MIC-9-RFPWR ATT RFAMP sl
S.SRCH ~ : ™% % W 7 x_Wrrack il NZB2
T R - 5 / MENU

AGC-F NB MEM/VFOCH
~_ NAR

AN
N

saL-2- 55 AF-9-RF  VOICE

WARNING; No responsibility is assumed for boredom, confusion, disgust, or other harmful or uncomfortable affects
brought about by the reading of the above.



